
Page | 1

ATHI WATER SERVICES BOARD

RUIRU II DAM WATER SUPPLY PROJECT

ENVIRONMENT AND SOCIAL
IMPACT ASSESSMENT

STUDY REPORT

JULY 2016

Environmental Safeguards Consultants (ESC) Limited



Page | 2

If you have to print, we suggest you use, for economic and ecological reasons,
double‐sided printas much as possible.



Page | 3

TABLE OF CONTENTS
ACRONYMS AND ABBREVIATIONS ..................................................................................7
EXECUTIVE SUMMARY ........................................................................................................9

Project Background............................................................................................................................ 9
[...]
settlement trends, economic patterns, cultural setting and linkages, land ownership issues,
etc. This was done through:

 Obtaining any available information and data from the local public offices
including environment, water, lands and agriculture. Public consultations were
also organized with the stakeholders.

 Public meetings were held on site at market centre called Kahuruku on 21st of
February 2016 and follow up meeting at Kamuchege and Githunguri Location
Chief Camp as well as Komothai and Ngewa Locations on 19th March 2016.

 Institutional consultations have also been on-going throughout the study.
Specific institutions consulted include; Kiambu County Government, Deputy
County Commissioner for Githunguri Sub County, Water Resources
Management Authority (WRMA), Kiambu Water and Sanitation Company,
Githunguri Water and Sanitation Company and Location Administration officers
for Kamuchege, Komothai, Ngewa, Ndumberi, Karuri and Githunguri.

 Evaluatingthe environmental setting around the proposed site. General
observations were focused on the topography, land use trends, surface water
sources, public amenities, land cover, climate, settlements, forests, soils,
etc.Evaluate social, economic and cultural settings in the entire project areas,

1.4.5 Detailed ESIA Study Activities
This assignment involved a series of activities carried out in liaison with the client,
relevant government departments, local authorities, community groups and other
organizations in the area with a view to sharing their experiences and information with
respect to environmental resources and social aspects. Effective evaluation of the social
baseline status achieved through interviews (consultative meetings and discussions) and
physical inspection of the entire project area. The baseline conditions provided the
starting point for the impacts predictions and benchmark for the mitigation
measures.Details of the activities are listed under the terms of reference, and the outputs
for each activity are outlined in the sub-sections below;

 Review of the proposed dam project details to understanding of the dam project
magnitude and the overall implementation plan by the client.

 Establishment of the current baseline conditions to provide a documented



Page | 30

foundation for the impact predictions and a benchmark for the development of
mitigation measures

 Update of the legislative and regulatory requirements as a basis for drawing a
compliance monitoring protocol for the construction and commissioning phases.

 Environmental and social impacts assessments for the identification of
significant impacts to the environment and the nearby communities. Types and
levels of impacts as well as criteria for developing suitable mitigation measures
and an environmental management plan.

 Environmental management plan on mitigation measures, responsibilities,
timeframes, environmental costs and a comprehensive environmental
management plan.

1.4.6 Public and Stakeholder Consultations
Interaction with the stakeholders and communities living around the project area was a
continuous process at scoping, and findings of detailed ESIA study was also presented to
stakeholders for their feedback.  Among the interactions include informal contacts on
basic inquiries and engaging local youth in the study activities.Among the formal forums
undertaken were sensitization and stakeholder feedback sessions involving all levels of
stakeholders, social and economic surveys at household levels and public participation
forums that were open to all residents.Additional sessions involved the PAPs who were
interviewed for purposes of compensation on land acquisition.Table 3below presents a
matrix of Stakeholders consulted during the study

Table 3: Stakeholder Mapping
Primary Stakeholders
No Name Category

1. Athi Water Services Board Project Proponent
2. Project Affected Persons Project Affected Persons

3. Governor Kiambu County County Government
4. Members of County Assembly
5. County Commissioner Kiambu National Government Administration
6. Deputy County Commissioners from Lari and

Githunguri Sub-Counties
7. Members of Parliament from Kiambu County National Legislature

8. Water Resources Management Authority Water Regulatory Body
9. Githunguri Water and Sanitation Company Limited Project beneficiaries

Kiambu Water and Sanitation Company Limited
Karuri Water and Sanitation Company Limited

10. Water Users Association Water Users of Bathi and Ruiru Rivers

Secondary Stakeholders
 Coffee Drying Centre Large Water Consumers
 Sub-County Water Officer National Government Agencies and

Ministries Physical Planning Office
 Public Health Officers
 NEMA County Officer in Kiambu
 Department of gender and social development
 Agriculture Officers – Sub-county Agriculture

Officer and Sub-county Livestock Development



Page | 31

Primary Stakeholders
No Name Category

Officer
 Sub-county Lands Registrar;

Tertiary
1. Non Governmental Organizations operating in the

project site
In the following sectors:
 Environmental

Management;Water;Rural and
Community Development;
Vulnerable Groups

1.5 Format and Content of the Report
The introduction in this section provides the project background, purpose and need and
the scope and objectives of the ESIA. Section 2 presents a comprehensive description of
the dam development together with possible development options in terms of Project
design, technology and management. Section 3 gives an overview of relevant national
environmental policies, legislation and environmental and social standards that are to be
considered in developing the Project. As the ultimate financing institution is not yet
known a brief summary of the environmental standards of international funding
institutions (IFIs) is also presented.

The process of public participation is key to a successful ESIA.The approaches
followedin consulting with the public and informing stakeholders and project affected
people aswell as a summary of meetings held and concerns raised at these occasions is
presented inSection 4. Section 5 puts the current environmental setting and environmental
receptorsin the project’s potential area of influence. The socio-economic baseline is
covered insection 6 addressing such factors as administrative set up, demography and
socioeconomicactivities, poverty, facilities and a gender analysis.A preliminary
assessment of potential significant adverse impacts is presented in section7 (environment
and socio-economics). This includes a discussion of possible positiveand negative
impacts during construction or operation and recommendations on how toavert or
mitigate any negative impacts. The main ESIA report closes with conclusionsand
recommendations provided in section 9.

1.6 ESIA Study Team
The ESIA study team comprised of the following professionals:

 Tito Kodiaga; ESIA Lead Expert,
 Liya Mango Masiga –Environmental Specialist
 Maushe Kidundo-Natural Management Specialist (Ecologist)
 Musau Kimeu-Hydrologist and Dam Expert
 Kefa Abok-Valuation Expert
 Collins Nyonje-Surveyor
 Dickens Odeny-GIS and Biodiversity Specialist
 Mark Owuondo-Social Specialist and RAP Expert
 Godwin Sakwa-Environmental Specialist
 James Nginya-Social Specialist



Page | 32

2 PROJECT DESCRITION

2.1 Background Information
Water sourcesfor NairobiandSatelliteTownscarriedoutbyEgis/MIBP
(2012).TheMasterPlancoverstheanalysis ofwater needandinfrastructuredevelopment in
thewhole AWSB area.

Themainexistinginfrastructureswerebuiltbetween1900and
1994andareundersizedtoinsurethe actualandfuturewater demandof
Nairobi.Existingwatersourcesandbulkingwaterfacilitiesare summarized;
 Kikuyu Springs
 Ruiru Dam
 SasumuaDam
 Thika Dam-MwaguIntakeSystem

Waterfromthe abovesourcesistreatedat3Water TreatmentPlants. Theseare:
 NgethuTreatmentWorks-460,000m3/day(5.3m3/s)
 Sasumua TreatmentWorks- 63,700m3/day(0.74m3/s)
 KabeteTreatmentWorks-20,000m3/day(0.23m3/s)

ThissectionoutlinesthedifferentOptionsinvestigatedfordevelopmentofWaterSupplyInfrast
ructure forSatelliteTownsto meettheir waterdemandsuptoYear 2035.ThreeOptions
weredevelopedas possible strategiesfor augmentingwater supplytothe satellitetowns.
Theseare:

Box 1: Water Supply Options for Augmenting Water to Satellite Town
 IndependentWaterSupplyOption:Eachsatellitetownwillhaveitsownindepende

ntwater supplysystem.Thecurrentstatusquowillremain for operationand
managementoftheWater SupplySystemsfortheSatelliteTowns.

 StrategicBulkWaterSupplyOption:ThefocusofWaterSupplyisNairobiCitywit
hofftakesfor en-route SatelliteTowns.  Satellite Towns downstream of Nairobi
City Water Supply willbe suppliedthroughextensionsfrom
theNairobiWaterSupplySystem.A Bulk WaterProvidercanbe
appointedunderthis Optiontherebyreducingtheoperationandmanagement costs.

 Mixed Water Supply Option: Thisis ahybridof theIndependent andStrategic
Bulk Supply
Option.TheSatelliteTownswillbesuppliedfromacombinationofIndependentWate
rSources
andfromtheNairobiCityBulkWaterSupply.Thisoptionwillbemanagedpartiallyby
aBulk WaterProviderandIndependent ServiceProviders.

The overalltheresults ofthe leastcostanalysisclearlyshowthatthemixedsupplyoptionisthe
most favourable.TheRuiru IIdamis partof thisoption.



Page | 33

2.2 Project Overview

2.2.1 Components of Ruiru II Water Supply Project
ThemaincomponentsoftheRuiru IIWater Supply Projectaresummarized below;

Table 2: Ruiru II Dam Water Project Components
Dam:55m-heightearth
filldamlocated35kmnorthofNairobi,attheconfluenceofRuiruandBathi
rivers.Themaincomponents ofthedamare
Dambody  Height:55m

 Crestlength:250m
 Clayimperviouscore
 Trachyteshouldersandriprap
 Crestelevation:1890

Spillway  Ogee crest open channel
 Stilling basin
 QPMF = 956 m3/s

Intake Tower and
Bottom Outlet

 6m x 6m culvert
 65m high intake tower with 4 intakes
 Upstream gate chamber with 1000mm x1800mm

roller gate and radial gate
 SCADA

Reservoir  Catchment area: 131 km2
 Normal water level: 1885 masl
 Reservoir surface (Normal water level): 500 000 m2
 Reservoir volume (Normal water level): 7 500 000 m3
 Operation: the reservoir will be filled during the

raining seasons andused for water supply all along the
year

Instrumentation  Piezometers, pressure cells, settlement extensometers
Raw Water Gravity
Main:

 Length 16.5km of Raw water transfer
 Pipe size 700mm pipes from the Dam intakes to the

Water Treatment Plant
WaterTreatmentPlant  The plant is located at Ndumberi 1810m.a.s.l

approximately 3km from Kiambu town along Kiambu-
Limuru road at the junction towards Githunguri town.

 TheWatertreatmentplantisbasedon
sandfiltertechnology and is proposed to have a design
capacity of 40 000m3/day.

 The water treatment plant shall included
- Cascade aeration
- Pre chlorination with calcium hypo chlorite
- Dosing with sodium carbonate (Soda Ash) to

adjust pH
- Dosing with Aluminium Sulphate (coagulant aid)
- Dosing with polyelectrolyte (flocculent aid when



Page | 34

needed)
- Clarification
- Rapid gravity filtration
- Disinfection with hypochlorite
- Dosing with sodium carbonate (Soda Ash) to

adjust pH
 Sludge treatment and disposal
- Water recovery tank (receives sludge from clarifiers

and filters)
- Sludge drying beds

TreatedWaterTransfer
:

 5000m3 reservoir tank 2500m3 suction tank upstream
Karuri pumping station

 26.6km
ofwatertransfer500mmpipeswith2terminaltankswithf
eeder.

2.3 Project Location
TheforecastedRuiruII damsiteislocated immediatelydownstream ofRuiruand Bathi
riverconfluence approximatelyatSurveyof
KenyacoordinatesN9885613;E252735.Thedamislocatedapproximately35
kmfromNairobi intheNorth Westregion.

Figure 1. Map of Project Location



Page | 35



Page | 36

Figure 2. Map of Project Location



Page | 37

2.4 Project Justification
Inthe Master Plan Study,the year 2030 water demand forKaruri townwas estimatedto
be22,900m3/dayand for Kiambu town 17,200m3/d. The present supplies to the
twotowns are2,762m3/dayand 3,290m3/dayrespectively.Table 5below givesthewater
demandandsupply situationinthetwo towns.Thisisexpected to meetthe forecast year 2030
water demand for the two towns.Thesize ofthe damand itsreservoir shall beadapted to
meet thosewater demand requirements.

Table 5: WaterDemandand Supply-KiambuandKaruriTowns
Town PresentWaterSources Present

WaterDemand,
m3/d

Year 2030 Water
Demand, m3/d

Source Capacity
Karuri Groundwater 1,667 12,700 22,800

NCWSC(Sasumua) 1,100
Total 2,767

Kiambu Groundwater 3060 9700 17,200
NCWSC(Ng’ethu) 230
Total 3290

Total Water Supply 6057 22,400 40,000

Figure 3.KiambuWaterDemandandWaterSources



Page | 38

Figure4:KaruriWaterDemandandWaterSource

2.5 Dam Description
Thefollowingdescriptionisgivenaccordingtoconceptual
designperformedduringtenderprocess.Dimensions, lengths,orthepositioningofparticular
structures,technical characteristicof equipment, can be subject to change for
adaptationtoparticular site conditions, contractor detailedconstruction studiesand
contractormethodsof construction.Thefinaldamdesign willbe
performedduringthefirststage of thebuilding,designandbuildcontract.

2.5.1 Overview
TheRuiruIIDamislocatedonRuiruRiverabout3kmdownstreamofRuiruIDam.Thecatchment
areaof thedamis131km2.Theprojecteddamisan earth fill
damof55mhigh.Keycomponentsoftheproposed damwillinclude:

 Animperviouscoremade of clayishmaterial
 Shoulderzones upstreamanddownstreamofthecore
 Filteranddrainagelayers
 Substratumgrouting
 Spillway
 Towerwaterintakeandculvert

2.5.2 Hydrological Design
Atthisstage, apreliminaryhydrologicaldesignpermits tosizethedamheight.Theresults of
the hydrological designshowthata netdamheight of50mmeetswith
theprojectrequirementof 43,956m3/dayatsupplyreliabilitiesgreaterthan
90%.Therefore,consideringafreeboard of5m,thedam heightshouldbeatleast55m.



Page | 39

2.5.3 Geological and Geotechnical Dam Design
Main Geotechnical dam data
Box 2: Below presents the main geotechnical information determined for the identified
site.

Box 2: Geotechnical Dam Design Data
RuiruIIRock fillDam data Sheet

 Type Rockfill/earthfilldam withan inclinedclay core
 Foundation rock............... Tvtf2(Kerichwa Tufs)/ Plh1

(LimuruTrachyte’s)
 Maximum height (including stripping depth) 55m
 Crest length                                                          256m
 Crest width                                                           12m
 Maximal width at the bottom 260m
 Upstream slope............................................................ 2.5 H/1V
 Downstream slope...................................................... 2 H/1V
 Crest elevation.......................................................... 1890 mSL
 Total volume of the dam body................................ 920 000m3
 Clay core.................................................................. 65 000m3
 Weathered soil....................................................... 72 000m3
 Riprap..................................................................... 20 000m3
 Shoulder.................................................................. 606 000m3
 Filters & drain......................................................... 157 000m3

2.5.4 Sourcing of Materials – Earthwork Hauling
CoreZone: Redsoilsavailable onsitearesuitableforcorezone.Accordingtotheavailable
data,the maximum distancetoprovidethedamwithclayisestimated less than1km.

ShoulderZone:
Shoulderzonecanbemadeofthetransitionlayerbetweentheredclaysoilsandtherock,orfrom
therockitself. Ifhardtuffs
arenotfoundundertheclays,manysmallquarriesafewkilometresfrom
thedamcanprovideit.Theavailabilityofthematerialatamaximumdistanceof3kmlooksa
cautious assumptionatthisstage.

RipRapandFilterMaterial: Ruirudamtrachytesarefoundinthetail ofthereservoir area
ontheRuiruRiver.Theyare knownto behave quitesimilarly as NairobiTrachytes that are
used for aggregates (even as concrete
aggregates).Acliffaround8misvisible.Twowaterfallsaround5mhighwerealsofound.Distance
todamsiteislessthan3km.Somelaboratorytestshavebeencarriedoutonsamplescollectedjust
after thesitevisittocheckif this rockis adequateforRipRap andfiltermaterial.

2.5.5 Main Annexes and Building Description
Thecivilcomponentsofthedamaresummarizedbelow.



Page | 40

Table 6: Summary of Dam Civil Components
Summary of Dam Civil Components
Diversion channel
Type DiversionConduitandcofferdams
Designdischarge Up to the1:50yearsflood(50m3/s)
Bottom outlet
Type Outletincorporatedinrockfilldam
Elevation/ slope 1837m(upstreamside)/slope: 0.0055
Dimension(hydraulic section) 6x2.6
Gate Radial
Maximumreleaseddischarge Rapidreservoirdraw down: 18m3/s
Water Intake
Type Tower intakewith4gatevalves
Dimensions Octagonaltower: 8x8x61m
Spillway
Type Creage
Location Right
Dimension Total lengthfor concretepart:342m
Maximumreleaseddischarge(probable
maximumflood)

995m3/s

Figure5:
3DviewofCofferdam,diversionculvert,bottomoutletandfoundationofintaketower



Page | 41

Figure6:3DViewofthespillway

The construction of the dam, fillingandlife of thedam,the behaviour of the dam willbe
closely monitored with a widerange of
instrumentation:inclinometers,piezometers,porepressure
measurements,totalstresscells,settlementcellandtopographicmeasurements.Themainfeat
ure of theproposed instrumentationprogramisgiven hereafter.

Figure7:DamInstrumentation–IsometricView



Page | 42

2.6 Raw Water Transfer
The watertransmissionrouteandspecifications have been derived from
theconceptualprojectlayout plan. The rawwaterwillbetransferredfrom
thedamtotheWaterTreatmentPlantlocatedatNdumberi3kmnorth ofKiambu.Therawwater
transferwillbedonewithductileironpipesDN700andPN16.Thetotallengthofthetransferwillb
e16.5 km.Theexactpiperoutehas been identified and shape file produced, theraw
watertransmission main willfollowtheRuiruRivervalleyoverapproximately4kminSouth-
eastern direction,beforechangingtoSouth inordertoreachNdumberi town as straightas
possible from Ting’ang’a shopping centre along Kiambu Githunguri road.

The pipeline will traverse severalvalleysand cross
twomainriverscalledMukuyuandtheKamitirivers.
Themainriversandtheirtributarieswillbepassed throughinarealmanner on metallicbridges
oronpiersfollowingthetopographicencounteredsite conditions. Piperoutewill followas
muchaspossibleexistingtracksandroadreserves.Theground slopes
over25%willbealsoavoided asmuch as possible. Theroughplanviewofpiperouteis
shownonthefollowingFigure 8 below.

Figure8:RawWaterGravityMainingreen,TreatedWaterPumpingMaininorang
e

2.7 Water Treatment Plant
The proposedwatertreatment workssiteisat Ndumberi, which isapproximately 3km North
ofKiambu.



Page | 43

Figure 9: Water Treatment Plant in blue square box at Ndumberi

Thewatertreatment process proposed shall compriseof thefollowing;
 CascadeAeration
 Pre-chlorinationwithcalciumhypochlorite
 Dosingwith SodiumCarbonate (Soda Ash),toadjustthepH
 Dosingwith aluminiumsulphate (alum),as coagulantaid,
 DosingwithPolyelectrolyte, asflocculentaid (when necessary)
 Clarification
 RapidGravityFiltration
 Disinfectionwithcalciumhypochlorite
 Dosingwith SodiumCarbonate (Soda Ash),toadjustthepH

forcorrosioncontrol

Sludgetreatmentanddisposal process comprisesof thefollowing:

 Waterrecoverytank- ToreceiveSludgefromClarifiers andfilters
 Sludge DryingBeds

Thetreatedwater shall complywith theguidelines
valuesdefinedinthe"GuidelinesforDrinkingWaterqualityRecommendations"oftheWorld
Health Organization(WHO)1984.Further, a5000m3reservoirtank
willbebuiltinthecompoundoftheWatertreatmentto distribute
watertoKiambutownthroughgravitydistributionpipes, which currently exist.

2.8 Treated Water Transfer and Reservoirs
Thetreatedwatertransfer system shall involve transfer of treated water from the treatment
plant to the storage reservoir locatedin Karura town onGashorue hill. The elevation at the
reservoir tank in Karuri is 1921 m.a.s.l while the elevation at the Water Treatment Plant
in Ndumberi is approximately 1810 m.a.s.l, therefore this implies that the clear water



Page | 44

shall be pumped fromthe Water Treatment Plantandtransferthrougha DN500iron ductile
pipe.

Thetotallength ofthistransferis2km, the pipe routewillcrossthe mainroadat
NdumberiWater Treatment Plantexitand gothroughan urban area uptotheeasterntop side
ofRiaraValley.The pipeswill beinstalled onspan metallic bridge overRiaraRiver.The other
smallerriverswill becrossedthrough protectivesleeves ortrenchedif ground geologyallows.
The piperoutewill followas muchas possibleexistingtracksand roadreserves.The
groundslopes over25%will beavoidedas muchas possible.Figure 10 below shows the
clear water transmission pipeline from Water Treatment Plant at Ndumberi to the planned
reservoir tank in Karuri. The tanks are designed to be a
10000m³reservoirsbuildinKaruriinconcretetostorehalfdayofthefinalwater demand.

Figure10:Clear Water Transmission Pipeline

2.9 Project Implementation Schedule
Theoverall projectimplementationis expected to be 3years as shown inthe
followingschedule:



Page | 45

Figure 11: Indicative Project Implementation Schedules derived from the
conceptual design

2.10Project Cost Estimate
Basedonthefinancialoffersreceivedfromdesignerandcontractorsduringthebiddingprocess,th
eConstructionCostoftheprojectisestimated at6,707,522,035Kenya
Shillings/USD67,075,220.35.This range ofpriceincludes:

 Site investigation,
 Dam construction (preliminaries and general, embankment, spillway, intake,

grouting)
 Pipelines construction
 Water Treatment Plant construction

Table 7: Estimated Project Cost
No. Description Amount (USD)
1 Ruiru Dam and Ancillary Works

Embankment 15,823,453.45
Spillway 10,090,826.29
Intake culvert and tower 11,778,882.29
Roads and parking 1,814,911.46

2 Raw and Treated Water Pipelines 14,130,960.52
3 Water Treatment Plant 13,436,186.34

TOTAL (USD)67,075,220.35



Page | 46

3 POLICY LEGAL AND INSTITUTIONAL
FRAMEWORK

The following chapter provides the relevant policy, legal and institutional framework
governing the upstream component.  The ESIA was carried within the Kenyan legislative
and regulatory framework and in line with the IFC Performance Standards on
Environmental and Social Sustainability (2012) and IFC’s General Environmental,
Health and Safety (EHS) Guidelines (2007), World Bank safeguards policies.

3.1 Context
Kenya has undergone regulatory reforms over the past two decades, culminating in the
enactment of a new constitution in 2010 replacing that of 1969. This has in turn driven
new policies and strategies relating amongst others to environmental management and
conservation (including Environmental Impact Assessments), and more generally to the
water sector.

The new constitution establishes the structure of the Kenyan government, the Bill of
Rights, and provides the basic and comprehensive principles for environmental protection
and management in the country. Under Chapter 5 (Part 1) of the constitution (Land and
Environment), it requires that land be used and managed in “a manner that is equitable,
efficient, productive and sustainable, and in accordance with the following principles:
(a) equitable access to land; (b) security of land rights; (c) sustainable and productive
management of land resources; (d) transparent and cost effective administration of land;
(e) sound conservation and protection of ecologically sensitive areas; (f) elimination of
gender discrimination in law, customs and practices related to land and property in land;
and (g) encouragement of communities to settle land disputes through recognised local
community initiatives consistent with this constitution”.Furthermore, Part 2 of Chapter 5
is dedicated to environment and natural resource utilisation, management and
conservation, with reference to the establishment of EIA, environmental audit and
monitoring of the environment.

The constitution also stipulates that all minerals and mineral oils shall be vested in the
national government in trust for the people of Kenya. The constitution also specifies the
devolution of powers from the central government to the newly established 47 Counties.
County governments are in charge of planning and development among other services,